No.

COMMISSION MEETING MINUTES
March 28, 2017

Topic

Awards and Recognition

a. New Employee Introduction

b. Promotion Announcement

C. Certification Announcement

d. Awards

Consent Agenda

a. Approval of Minutes

b. Contract Awards

C. Contract Change Orders

d. Sole Source

Sustainable Water Initiative for Tomorrow (SWIFT) Advisory Panel
Briefing

Interim Financing (Line of Credit) Agreement Extension and Interest Accrual

Provision Modification Resolution

Aquifer Replenishment System Concept Feasibility Evaluation (SWIFT)
Well Drilling, Installation, Development and Testing
Additional Appropriation and Contract Award

Sustainable Water Phase 3 — Demonstration Facility
Approval of Guaranteed Maximum Price (GMP)
[...]
development platforms, which were used in preparation for the upgrade.
Staff took six physical servers offline and will assess and prepare them for
redeployment or sale as surplus property.

In conjunction with the Operations Department and consultants from
Emerson Process Management, staff will begin deploying Emerson’s
Enterprise Data Server (EDS), an advanced analytics and reporting tool for
treatment processes. Next month, the EDS servers and software will be
installed at the York River Treatment Plant.

IT systems engineers completed the migration of 155 virtual servers’ stored
data to a recently installed, larger, faster, and more secure, storage array.

In the course of testing hardware and software for the new Supervisory
Control and Data Acquisition (SCADA) project, staff discovered a
communications bottleneck. The radios used to communicate between the
remote sites (e.g. pump and pressure reduction stations) and their
designated master stations, are incapable of handling the volume of data
required. IT is working closely with members of the engineering and
operations departments and their consultants to identify an acceptable
alternative which meets current and projected operational needs.

Strateqgic Planning Metrics Summary

1.
2.

Educational and Outreach Events: 0

Number of Community Partners: 0



February
ltem # Strategic Planning Measure Unit 2017
M-1.4a | Training During Work Hours Per Full | Total Training 1.08
Time Employee (48) — Current Hours / # FTE
Month
M-1.4b | Total Training During Work Hours Total Training 9.13
Per Full Time Employee (48) — Hours / # FTE
Cumulative Fiscal Year-to-Date
M-5.2 |Educational and Outreach Events Number 0
M-5.3 |Number of Community Partners Number

Respectfully,
@On ﬂo%awfo




TO:

FROM:

SUBJECT:

DATE:

A.

General Manager
Director of Operations
Operations Report for February 2017

March 6, 2017

Interceptor Systems

1.

North Shore (NS) Interceptor Systems

Staff responded to one odor complaint and two system alarms during the
month. The odor complaint originated at the Bridge Street pump station in
the City of Hampton. The most likely cause was related to odor scrubber

cleaning efforts earlier the same morning.

Staff finalized work on the infrastructure repairs and piping to initiate the
treatment plan for the pond water at the Lawnes Point Treatment Plant.
HRSD will continue to pump and haul wastewater from the Lawnes Point
facility.

Staff initiated property acquisition and easement transfer activities in
preparation for the Surry County wastewater system becoming part of
HRSD.

Staff completed improvements to the control strategy and programming at
Coliseum PRS and Off-line storage tank.

South Shore (SS) Interceptor Systems

Staff cleared a densely vegetated area along the Nansemond Treatment
Plant (NTP) perimeter, and located and marked a force main that serves
the Tidewater Community College. Staff is evaluating the force main to
connect the new SWIFT Demonstration Facility’s bypass pipeline. The goal
is to determine condition and viability of the pipe that will take SWIFT
bypass flows to the head of the plant.

Staff assisted Virginia Initiative Plant (VIP) by removing twenty yards of
sand from the plant’s grit tank channel.

Staff cleaned a gravity thickener at the Chesapeake-Elizabeth Treatment
Plant (CETP).



During preventative maintenance inspections, staff found and repaired two
inoperable mainline valves on Hampton Boulevard in Norfolk.

B. Maijor Treatment Plant Operations

1.

Army Base Treatment Plant (ABTP) — Staff had three regulatory reportable
air quality events. The first event occurred when the total hydrocarbon
analyzer (THC) failed to recalibrate. Staff replaced the THC unit. The
second occurred when an air compressor malfunctioned, causing the
induced draft fan to shut down. The third event occurred when the staff
shut down the incinerator for a contractor to access a motor control center.

Atlantic Treatment Plant (ATP) — Bids opened for the construction of a new
Administration Building. The Commission approved the award of the
construction contract to Conrad Brothers of Virginia.

Staff retested the Combined Heat and Power (CHP) engines. Preliminary
test results look positive; final results should be available next month.

Staff continues participating in a pilot study using mobile devices to
complete CMMS/work order, ERP and other treatment plant activities.

Boat Harbor Treatment Plant (BHTP) — Staff experienced one power failure
resulting in the use of the emergency bypass stack. This resulted in one air
quality reporting deviation. In addition, one low flow deviation occurred on
the scrubber water.

BHTP experienced one reportable event when the plant operator did not
collect a chlorine residual sample. Staff collected and analyzed the next
regularly scheduled sample.

Staff continues making significant progress on multiple projects. The split
piping project work in the furnace building is nearing completion. The
purpose of this project is to separate the primary solids from the waste
activated solids (WAS) to improve dewatering and the treatment process.
|deally, there will be a decrease in the amounts of both polymer and ferric
needed.

In addition, the work on furnace #1 is complete and ready for air quality
testing in April. The improvements included installing new burners,
reconfiguring hearths to include a zero hearth/afterburner in the top hearth,
and the linking critical equipment to the new Distributed Control System.
The objectives of these improvements are to; increase compliance with air
quality regulations; reduce natural gas usage; and decrease the potential



for damage to the furnace caused by running the furnace at the higher than
optimal designed temperatures for regulatory compliance.

Staff successfully maintained nitrification through the winter, with a monthly
average of 14.7 mg/L on TN. Barring significant wet weather events, staff
will continue to tune and optimize nitrification at the plant throughout the
year.

CETP — The plant experienced five air permit deviations.

a. On February 6, a power anomaly caused a shutdown of the Induced
Draft fan. This caused the Emergency Bypass Stack to open.

b. On February 14, an air leak prevented the venturi pressure from
becoming stable, causing a scrubber pressure drop.

C. On February 15, a depleted FID fuel tank lowered the system
pressure, which caused the THC monitor to fail to record two valid
readings per hour.

d. On February 25, a VFD malfunction caused a shutdown of the
Induced Draft Fan. This caused the Emergency Bypass Stack to
open.

e. On February 28, unbalanced scrubber flows to two furnaces resulted
in low scrubber spray water flow to the furnace in service. This
caused a less-than-minimum average scrubber water flow.

Staff operated #1 furnace for the annual air permit testing on February 22.
Test indicators are positive.

Staff rebuilt the #2 compactor by replacing the trough, bearings, brushes
and gear unit.

James River Treatment Plant (JRTP) — Staff removed corroded odor
covers on the gravity thickener #1. Staff also modified the #3 and #4
primary clarifier scum pipeline to prevent plugging of the pipe and replaced
a worn non-potable water (NPW) spray pipeline in the #5 secondary
influent chambers used to control foam.

Staff constructed a rack to mount new cyclones to test for improved
secondary clarifier settling. Staff operated Integrated Fixed Film Activated
Solids (IFAS) tanks in Ammonia Based Aeration Control (ABAC) mode and
varied Nitrified Recycle (NRCY) pump speeds to optimize nitrogen removal.



On the JRTP Hydraulic Improvement Project, the 42-inch pipe connecting
manholes #8 and #41 passed leakage tests. Staff used by-pass pumps and
piping to bypass flow and connect new manholes and the new 42-inch
primary effluent pipe. Staff initiated concrete coatings work on new and
existing structures.

Nansemond Treatment Plant (NTP) — The rehabilitation of digester #1 is
complete. Rehabilitation of digester #2 will negatively affect biological
phosphorus (Bio-P) removal during cleanout and dewatering operations.
Staff will add ferric sulfate to minimize the effects to the Struvite Recovery
Facility and Bio-P removal process.

The Sustainable Water Initiative for Tomorrow (SWIFT) Demonstration
Facility design is approaching the 75 percent design milestone. A ground
breaking ceremony will take place on March 31.

Virginia Initiative Plant (VIP) — Staff experienced one overflow, two air
permit deviations, two Regulatory Reportable events and the use of the
effluent short outfall.

Contractors working near Final Effluent Parshall Flume broke the de-
chlorination feed line, causing a loss of de-chlorination for 81 minutes.
Contractors released a solution of Sodium bisulfite and NPW, which
contained approximately 1,080 gallons of NPW and approximately 1.3
gallons of sodium bisulfite into a construction excavation area and could
not recover it. Staff repaired the 4-inch line and restarted de-chlorination.

On February 21, staff utilized the short outfall for 4 hours and 36 minutes to
facilitate the connection of the new contact tank channel and new Parshall
Flume. 1.85 million gallons of fully treated, chlorinated final effluent was
discharged through the short outfall into the canal leading to the Elizabeth
River.

An air permit deviation occurred on February 8 when a DCS hardware
malfunction caused the furnace induced (ID) fan to trip, causing the bypass
stack to open. Staff replaced the hardware. On February 12, a power
interruption caused the ID fan to trip once again, opening the bypass stack.

The following two reportable Total Hydrocarbon (THC) events were due to
invalid data longer than one hour. On February 16, the oxygen probe
clogged; once cleared, the oxygen and THC returned to normal. On
February 25, the THC data was out of range and staff performed a manual
calibration to resolve the issue.



The odor control ID fan malfunctioned and caused a shutdown of the odor
control system for five hours. Plant personnel switched ID fans to bring the
odor control system back in service.

8.  Williamsburg Treatment Plant (WBTP) — Staff experienced a power failure
resulting in one reportable air permit deviation for use of the emergency
bypass stack for six minutes.

A contractor performed stack testing on the #1 incinerator. Field results
indicate that test results will be within permit limits for all parameters.

9.  York River Treatment Plant (YRTP) — Plant flows returned to near normal in
February, averaging about 12 million gallons per day (MGD). The daily final
effluent total nitrogen averaged 1.6 milligrams per liter (mg/l), which is likely
the lowest monthly average since the new denitrification filter became
operational.

Staff completed final effluent pump modifications.

C. Small Communities Division (SCD)

1. SC Treatment:

a. West Point Treatment Plant (WPTP) - The new sodium hypochlorite
chemical system continues to work well. The sodium bisulfite
chemical system is now online; staff continues fine-tuning the feed
parameters to generate chemical cost savings while still maintaining
permit levels.

b. Urbanna Treatment Plant (UBTP) - The in-house coatings work for
train #2 is complete. The walkway extension project for the
equalization project is also complete. Restoration is underway across
the plant site. To accommodate additional anticipated flow and
loadings from the Bethpage Campground and to improve settleability
and nutrient removal, the fine bubble diffuser and anoxic selector
extension project is beginning. Staff anticipates this work will be
complete this spring.

C. King William Treatment Plant (KWTP) - Staff continues evaluating
membranes for facility improvements. Staff exchanged an in-use
membrane with an out-of-use membrane to allow cleaning.




d. Central Middlesex Treatment Plant (CMTP) - Staff continues
investigating pathogen microbe issues occurring at the plant. Staff
plans to install a redundant UV system and alter the re-aeration
process to improve disinfection at the plant.

SC Collections:

West Point System - SC experienced one sanitary sewer overflow (SSO)
for this month. On February 13, an employee removed a pipe fitting from
the emergency bypass pump setup at WP PS#1 without closing the bypass
valve to the forcemain, resulting in the release of approximately 20,165
gallons of raw wastewater. Staff cleaned the area and applied pelletized
lime. Staff recovered approximately 150 gallons. Approximately 20,015
gallons entered a storm drain to the Pamunkey River. Staff made several
changes to its standard operation procedures to ensure this does not occur
again.

D. Support Systems

1.

Automotive

a. Engine repairs on the #2 generator at ABTP continue. Engine startup
and testing is scheduled for the third week of April 2017.

b.  Generator emissions testing for ATP CHP generators occurred
February 24. Carbon Monoxide (CO) and Nitrogen Oxides (NOx)
were within permitted limits. Volatile Organic Compound (VOC) levels
are under evaluation.

c.  Staff finished installing the SCD fuel tank and dispenser at the West
Point Operations Center.

d. Automotive and Electrical Staff performed generator load bank tests
at Copeland Park, Fort Eustis, Freeman Drive, Gum Road,
Luxembourg Avenue and Newtown Road Pump Stations (PSs). Staff
also conducted tests at the Atlantic and Shipps Corner Pressure
Reducing Stations (PRSs). All generators operated as designed and
were returned to service.

Carpentry Shop

Staff completed 26 projects. This included installing the HRSD Memorial
Wall, which is located on the rear patio of 1434 Air Rail Avenue. Staff also
constructed cabinetry and shelving units for various work centers to include



Technical Services Division (TSD) and the Central Environmental
Laboratory (CEL), built display pieces for the Operations Division and
General Manager’s office, repaired numerous doors, walls, and locks and
repaired old flooring in the CEL’s Biochemical Oxygen Demand (BOD)
room.

Coatings and Concrete

a. BHTP concrete and coating rehabilitation of the aeration and
secondary clarifier tank’s exterior walls and roof decks progresses.
Phase | is complete. Contract work on Phase |l begins.

b.  The concrete and coating rehabilitation of NTP #1 digester tank is
complete. NTP personnel are emptying the tank of digester #2 so its
rehabilitation may begin. Staff is emptying NTP’s secondary clarifier
#5 is for the coating of the weir trough.

c. At YRTP, the contractor finished rehabilitating the 36-inch pipe on
aeration tanks #1 through #6, and restored the rake arm assembly
coating system on primary clarifier #1.

Facilities Maintenance

a. Contractor work continues on the CEL'’s roof and heating, ventilation,
and air conditioning (HVAC) upgrade project. Contractors are
installing the two existing 200-ton chillers and associated piping. A
delay has pushed the tentative start-up date for the new chillers to
mid-March.

b.  Contractors completed the concrete walkway for the main entry plaza
of 1434 Air Rail Avenue. Benches and handrails should arrive in
March. Contractors finished installing 5,000 plants, shrubs,
flowerbeds, and mulch throughout the SS Air Rail Complex.

Machine Shop

The Machine Shop completed seven projects, including repairing a valve
operator, fabricating a pump cart, manufacturing impeller bolts and shaft
sleeves, and constructing a safe stand for the Customer Care Center
(CCCQC).



Electrical and Energy Management (EEM)

Staff continues supporting the construction work for the major upgrades at ABTP
and VIP. The teams are working with generators, distributed control systems
(DCS’s), loop checks, medium voltage breaker maintenance and cable testing.
Staff updated the Electrical Safety Program and is preparing a training program.

Water Technology and Research

Research Intern, Stephanie Klaus, passed a major milestone in her work at
HRSD. Stephanie successfully defended her PhD proposal and passed her